
CATALOG OF
REPLACEMENT 
PARTS

HSL SPIRAL MIXER

HSL180  ML-134446
HSL220  ML-134447

 A  p r o d u c t  o f  H O B A R T  7 0 1  S .  R I D G E  A V E N U E  T R O Y ,  O H I O  4 5 3 7 4 - 0 0 0 1
FORM 43175 (May 2009)



- 2 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009) © HOBART 2009

Table of Contents

3 CONTROLS
4 ELECTRICAL COMPONENTS
5 BOWL THRUST BLOCK ROLLER
7 MIXER MOTOR AND COMPONENTS
9 BOWL MOTOR AND COMPONENTS
11 PANELS AND COVERS
12 BOWL GUARD



- 3 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

CONTROLS

ILLUS. PART NO. NAME OF PART AMT.
PL-58996

 1 00-917671-00015 Timer .......................................................................................................................................... 1
 2 00-917671-00108 Switch (Start 2) .......................................................................................................................... 1
 3 00-917671-00104 Contact ...................................................................................................................................... 1
 4 00-917671-00109 Lamp – LED ............................................................................................................................... 1
 5 00-917671-00102 Switch – Head Selector (2-Position) .......................................................................................... 1
 6 00-917671-00104 Contact ...................................................................................................................................... 1
 7 00-917671-00105 Contact ...................................................................................................................................... 3
 8 00-917671-00110 Button – Impulse Tank ............................................................................................................... 1
 9 00-917671-00104 Contact ...................................................................................................................................... 1
 10 00-917671-00111 Button – Plate With Inscription ................................................................................................... 1
 11 00-917671-00106 Contact – Stop Button ................................................................................................................ 1
 12 00-917671-00103 Contact ...................................................................................................................................... 1
 13 00-917671-00107 Contact ...................................................................................................................................... 1
 14 00-917671-00102 Switch – Head Selector (2-Position) .......................................................................................... 1
 15 00-917671-00103 Contact ...................................................................................................................................... 1
 16 00-917671-00108 Switch (Start 1) .......................................................................................................................... 1
 17 00-917671-00104 Contact ...................................................................................................................................... 1
 18 00-917671-00109 Lamp – LED ............................................................................................................................... 1
 19 - Screw M3.9 x 16 Hex Button Hd. ............................................................................................... 4

1

2-3-4

5-6-7

8-9-1011-12-13

14-15

16-17-18

19

PL-58996



- 4 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

ELECTRICAL COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.
PL-58936

 1 00-917671-00093 Breaker – Circuit Therm. Magn. ................................................................................................. 1
 2 00-917671-00092 Breaker – Circuit Therm. Magn. ................................................................................................. 2
 3 00-917671-00089 Controller – Manual Motor ......................................................................................................... 1
 4 00-917671-00091 Shaft – Extensions ..................................................................................................................... 1
 5 00-917671-00088 Transformer ............................................................................................................................... 1
 6 00-917671-00099 Breaker – Circuit Motor .............................................................................................................. 1
 7 00-917671-00100 Switch – Side Mount Aux. .......................................................................................................... 1
 8 00-917671-00101 Breaker – Circuit Motor .............................................................................................................. 1
 9 00-917671-00100 Switch – Side Mount Aux. .......................................................................................................... 1
 10 00-917671-00094 Contactor ................................................................................................................................... 1
 11 00-917671-00095 Block – Inst. Contact .................................................................................................................. 1
 12 00-917671-00096 Contactor ................................................................................................................................... 1
 13 00-917671-00094 Contactor ................................................................................................................................... 1
 14 - Screw M6 x 12 Hex Button Hd. .................................................................................................. 2
 15 00-917671-00098 Contactor ................................................................................................................................... 1
 16 00-917671-00097 Contactor ................................................................................................................................... 1

123-4

5

6-7

10-11

12

13

8-9

15

14

16

PL-58936



- 5 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

 BOWL THRUST BLOCK ROLLER

ILLUS. PART NO. NAME OF PART AMT.
PL-58938

 1 00-917671-00061 Roller ......................................................................................................................................... 1
 2 00-917671-00014 Bearing ...................................................................................................................................... 2
 3 - Pin .............................................................................................................................................. 1
 4 - Washer ....................................................................................................................................... 2
 5 - Washer ....................................................................................................................................... 2
 6 - Screw M6 x 12 Hex Button Hd. .................................................................................................. 2
 7 - Support (Right & Left) ................................................................................................................ 1
 8 - Screw M8 x 16 Hex Button Hd. .................................................................................................. 2
 9 - Washer ....................................................................................................................................... 2

3

1

2

4

6

5

7
9

8

PL-58938



- 6 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

MIXER MOTOR AND COMPONENTS

4

5

6
7
8

9

10

11

17

14

15

43

44

42

40

16

12

13

39

22

23

24

20
21

19

18

26

25

45

46

41

27

36

37

38

28

31

30

33
32

29

34

35

PL-58917

2

1

3



- 7 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

MIXER MOTOR AND COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.
PL-58917

 1 - Screw M8 x 30 Hex Socket Hd. ................................................................................................. 7
 2 00-917671-00074 Lock – Tapper ............................................................................................................................ 1
 3 00-917671-00025 Belt – XPZ 1750 ......................................................................................................................... 7
 4 00-917671-00063 Pulley – Rotating Spiral ............................................................................................................. 1
 5 00-917671-00022 Bearing – 6011 2RS ................................................................................................................... 1
 6 00-917671-00056 Spacer – Shaft ........................................................................................................................... 1
 7 - Screw  M12 x 30 Hex Hd. .......................................................................................................... 6
 8 - Washer ....................................................................................................................................... 6
 9 00-917671-00044 Support – Spiral ......................................................................................................................... 1
 10 00-917671-00021 Bearing – 3211 ........................................................................................................................... 1
 11 00-917671-00062 Shaft – Spiral ............................................................................................................................. 1
 12 00-917671-00064 Column ...................................................................................................................................... 1
 13 - Screw M12 x 40 Hex Hd. ........................................................................................................... 4
 14 00-917671-00047 Support – Top Cover Spiral ........................................................................................................ 1
 15 - Screw ......................................................................................................................................... 4
 16 00-917671-00071 Ring – Retaining ........................................................................................................................ 1
 17 00-971671-00065 Sump – Spiral ............................................................................................................................ 1
 18 - Screw M16 x 60 Hex Hd. ........................................................................................................... 3
 19 00-917671-00029 Tool – Spiral Mixing (SST) ......................................................................................................... 1
 20 - Nut (Adjusting) ........................................................................................................................... 1
 21 - Washer ....................................................................................................................................... 1
 22 00-917671-00048 Rod – Tie ................................................................................................................................... 1
 23 - Washer ....................................................................................................................................... 4
 24 - Screw M12 x 35 Hex Hd. ........................................................................................................... 4
 25 00-917671-00016 Bearing – 6313 LLU/5K ............................................................................................................. 1
 26 00-917671-00069 Transmission – On Plate ............................................................................................................ 1
 27 00-917671-00072 Motor .......................................................................................................................................... 1
 28 00-917671-00068 Plate – Motor Support ................................................................................................................ 1
 29 - Nut (Adjusting) ........................................................................................................................... 3
 30 - Washer ....................................................................................................................................... 2
 31 00-917671-00048 Rod – Tie ................................................................................................................................... 1
 32 - Washer ....................................................................................................................................... 4
 33 - Screw M10 x 30 Hex Hd. ........................................................................................................... 4
 34 - Washer ....................................................................................................................................... 4
 35 - Screw M12 x 35 Hex Hd. ........................................................................................................... 4
 36 00-917671-00046 Pulley – Motor ............................................................................................................................ 1
 37 - Key ............................................................................................................................................. 1
 38 00-917671-00026 Belt – XPZ 825 ........................................................................................................................... 4
 39 00-917671-00067 Pulley ......................................................................................................................................... 1
 40 00-917671-00001 Bearing – 6206 LLU/5K ............................................................................................................. 3
 41 00-917671-00066 Bar ............................................................................................................................................. 1
 42 00-917671-00073 Seeger Ring ............................................................................................................................... 1
 43 00-917671-00045 Plate – Connection .................................................................................................................... 1
 44 - Screw M8 x 20 Socket Button Hd. ............................................................................................. 2
 45 - Clamp ........................................................................................................................................ 1
 46 - Screw M5 x 12 ........................................................................................................................... 1



- 8 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

BOWL MOTOR AND COMPONENTS

1-2

50-51

3-4

5

6

49

48

1718

15

14

13
12

11

10

8

7

9
52

PL-58915

32

33

21

22

23
24

29
47

43
31

30

28

16

36
37

35

34

44

45

46
42

41

40

39

38

27

26

25

1920



- 9 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

BOWL MOTOR AND COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.
PL-58915

 1 00-917671-00075 Bowl (HSL 180) .......................................................................................................................... 1
 2 00-917671-00076 Bowl (HSL 220) .......................................................................................................................... 1
 3 00-917671-00077 Shaft – For Bowl ........................................................................................................................ 1
 4 00-917671-00054 Pin – Centering Bowl ................................................................................................................. 1
 5 - Washer ....................................................................................................................................... 5
 6 - Screw M12 x 35 Hex Hd. ........................................................................................................... 5
 7 00-917671-00079 Cover ......................................................................................................................................... 1
 8 00-917671-00078 Ring – Retaining ........................................................................................................................ 1
 9 00-917671-00019 Bearing – 3212 .......................................................................................................................... 1
 10 - Washer ....................................................................................................................................... 6
 11 - Screw M12 x 30 Hex Hd. ........................................................................................................... 6
 12 00-917671-00074 Lock – Tapper ............................................................................................................................ 1
 13 - Screw M8 x 30 Hex Socket Hd. ................................................................................................. 6
 14 00-917671-00024 Belt – XPZ 1437 ......................................................................................................................... 5
 15 00-917671-00080 Shaft – Counter .......................................................................................................................... 1
 16 00-917671-00073 Seeger Ring ............................................................................................................................... 1
 17 - Acorn Nut ................................................................................................................................... 1
 18 - Washer ....................................................................................................................................... 1
 19 00-917671-00087 Rod – Tie ................................................................................................................................... 1
 20 00-917671-00050 Pin – Transmission Support ....................................................................................................... 1
 21 00-917671-00082 Pulley – Transmission ................................................................................................................ 1
 22 00-917671-00023 Belt – XPZ 1700 ......................................................................................................................... 2
 23 00-917671-00083 Lock – Taper .............................................................................................................................. 1
 24 - Screw M6 x 25 Hex Socket Hd. ................................................................................................. 8
 25 00-917671-00004 Bearing – 6208 2RS .................................................................................................................. 1
 26 00-917671-00081 Shaft – Distancing Counter ........................................................................................................ 1
 27 00-917671-00043 Support ...................................................................................................................................... 1
 28 00-917671-00004 Bearing – 6208 2RS .................................................................................................................. 1
 29 - Nut ............................................................................................................................................. 1
 30 - Set Screw M8 x 25 ..................................................................................................................... 1
 31 00-917671-00084 Pin – Transmission Support ....................................................................................................... 1
 32 00-917671-00059 Motor .......................................................................................................................................... 1
 33 00-917671-00086 Pulley ......................................................................................................................................... 1
 34 00-917671-00050 Pin – Transmission Support ....................................................................................................... 2
 35 00-917671-00085 Rod – Tie ................................................................................................................................... 1
 36 - Washer ....................................................................................................................................... 1
 37 - Acorn Nut ................................................................................................................................... 1
 38 - Nut ............................................................................................................................................. 4
 39 - Washer ....................................................................................................................................... 4
 40 00-917671-00052 Support – Motor Bowl ................................................................................................................ 1
 41 00-917671-00049 Pin – Motor Plate ....................................................................................................................... 1
 42 - Set Screw M8 x 30 ..................................................................................................................... 2
 43 - Nut ............................................................................................................................................. 2
 44 - Set Screw M8 x 30 ..................................................................................................................... 1
 45 - Nut ............................................................................................................................................. 1
 46 - Washer ....................................................................................................................................... 4
 47 - Screw Hex Hd. ........................................................................................................................... 4
 48 00-917671-00051 Pulley – Rotating Bowl ............................................................................................................... 1
 49 00-917671-00020 Bearing – 6012 2RS .................................................................................................................. 1
 50 00-917671-00055 Support – Bowl .......................................................................................................................... 1
 51 00-917671-00053 Shaft – Distancing Bowl ............................................................................................................. 1
 52 00-917671-00018 Bearing – 51214 ........................................................................................................................ 1



- 10 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

PANELS AND COVERS

1

2

3

4

5
16

20

15

6

7

8

9

10

11
12

13

14

17
18

19

PL-58995



- 11 -

HSL SPIRAL MIXER REPLACEMENT PARTS

F-43175 (May 2009)

PANELS AND COVERS

ILLUS. PART NO. NAME OF PART AMT.
PL-58995

 1 00-917671-00117 Cover – Top (Hobart) ................................................................................................................. 1
 2 - Screw M5 x 20 Hex Button Hd. .................................................................................................. 2
 3 - Nut ............................................................................................................................................. 2
 4 00-917671-00118 Foot (Adjusting) ......................................................................................................................... 2
 5 - Screw M6 x 25 Hex Button Hd. .................................................................................................. 6
 6 - Screw M6 x 25 Hex Button Hd. .................................................................................................. 4
 7 - Screw M8 x 35 Hex Hd. ............................................................................................................. 4
 8 - Washer ....................................................................................................................................... 4
 9 - Washer ....................................................................................................................................... 4
 10 - Nut ............................................................................................................................................. 4
 11 00-917671-00119 Caster – Front ............................................................................................................................ 2
 12 - Screw M8 x 17 Hex Hd. ............................................................................................................. 8
 13 - Washer ....................................................................................................................................... 8
 14 - Screw M5 x 12 Hex Button Hd. ................................................................................................. 18
 15 - Lock Nut ..................................................................................................................................... 1
 16 00-917671-00090 Actuator – Main Power .............................................................................................................. 1
 17 - Screw Flat Socket Hd. ............................................................................................................... 2
 18 - Washer ....................................................................................................................................... 2
 19 00-917671-00120 Wheel ......................................................................................................................................... 2
 20 00-917671-00128 Panel .......................................................................................................................................... 1



FORM 43175 MAY 2009 PRINTED IN U.S.A.

HSL SPIRAL MIXER REPLACEMENT PARTS

BOWL GUARD

ILLUS. PART NO. NAME OF PART AMT.
PL-58965

 1 00-917671-00127 Guard – Bowl ............................................................................................................................. 1
 2 - Screw M5 x 30 Hex Socket Hd. ................................................................................................. 2
 3 - Washer ....................................................................................................................................... 2
 4 00-917671-00122 Microswitch ................................................................................................................................ 1
 5 - Washer ....................................................................................................................................... 1
 6 - Screw M8 x 15 Hex Hd. ............................................................................................................. 1
 7 00-917671-00123 Support – Microswitch ............................................................................................................... 1
 8 00-917671-00124 Cam Control ............................................................................................................................... 1
 9 00-917671-00126 Shaft – Rotating Protection ........................................................................................................ 1
 10 00-917671-00125 Shaft – Rotating Protection ........................................................................................................ 1
 11 00-917671-00121 Guard – Splash .......................................................................................................................... 1
 12 - Screw M8 x 16 Hex Button Hd. .................................................................................................. 4

1

2
3

4
7

9

8

5

6

12

11
10

PL-58965


	CONTROLS
	ELECTRICAL COMPONENTS
	BOWL THRUST BLOCK ROLLER
	MIXER MOTOR AND COMPONENTS
	BOWL MOTOR AND COMPONENTS
	PANELS AND COVERS
	BOWL GUARD


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile ()
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.5
  /CompressObjects /All
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness true
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /SyntheticBoldness 1.000000
  /Description <<
    /JPN <FEFF3053306e8a2d5b9a306f300130d330b830cd30b9658766f8306e8868793a304a3088307353705237306b90693057305f00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /FRA <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU (Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


